Spare Parts List: LW44 & LW52 FLEXY HYBRID

@ LINDHAUS s
QUALITY CLEANING EQUIPMENT

Postion Code Description

1 027090000 DISPLAY BOARD

2 087420009 SCREW 2.9X9.5 (PK 20 PIECES)

3 184900081 UPPER JOINT CLAMP (2 PIECES)

4 184750081 DISPLAY PLATE

5 085600009 SCREW 3.9X25 (PK 20 PIECES)

6 008191233 REAR HANDLE

7 008203801 LEVER SWITCH BRUSH MOTOR BLUE
8 024100000 MICROSWITCH BRUSH MOTOR LW46/LS50/LW44/LW52
9 008213805 JOINT LEVER BLUE

10 085530009 SCREW 2.9X19 (PK 20 PIECES)

11 184761281 FRONT HANDLE LW44 FLEXY

11 184771281 FRONT HANDLE LW52 FLEXY

12 008231239 HOOK FRONT TANK

13 014210029 LEVER BASE LIFTING

14 089930009 AXLE LIFTING LEVER (PK 20 PIECES)
15 182950380 CORD CLAMP (PK 20 PIECES)

16 085610009 SCREW 2.9X16 (PK 20 PIECES)

17 007110101 ROTATING CORD HOOK

18 180230009 SCREW M6X60 (PK 20 PIECES)

19 027130000 COMMUNICATION CABLE

20 089940009 SCREW M6X25 (PK 20 PIECES)

21 008253805 HANDLE BRIDGE BLUE

22 089950009 NUT M6 AB (PK 20 PIECES)

23 102414604 RECOVERY TANK

24 102424604 COVER WATER TANK

25 102583801 FLOAT COVER

26 008340105 FLOAT LONG

27 008350105 FLOAT SHORT

28 185130009 SCREW M5X14 (PK 20 PIECES)

29 184920081 HOUSING EXHAUST FILTER (10 PIECES)
30 088970009 SCREW 3.5X32 IX (PK 20 PIECES)
31 017020315 FILTER MOTOR PROTECTION

32 102451239 HOSE CONNECTOR

33 102593801 GUIDE SPRING

35 184930081 CORD BLOCK (20 PIECES)

36 185150000 SQUEEGEE/JOINT LIFTER KIT

38 185121281 WATER TANK WITH VALVE

39 089370009 SCREW 3.9X16 IX (PK 20 PIECES)
40 185140009 SCREW 4.8X22 IX (PK 20 PIECES)
42A 027030028 KIT BRUSHLESS WIRES + FERRITE
42B 027040028 KIT BOARDS CONNECTION WIRES + FERRITE
42C 027120000 FLAT CABLE
42D 027200000 UV-C CABLE
42E 185310028 KIT BATTERY 2 WIRES
42F 184780028 KIT EV 2+2 CABLES
42G 185320028 COOLING FAN WIRES

LW44 & LW52 FLEXY HYBRID

Page 1of 4

Spare Parts List 27/10/2023



Postion Code

Spare Parts List: LW44 & LW52 FLEXY HYBRID

LJ QUALITY CLEANING EQUIPMENT M

Description

43
44
45
46
47
48
49
52
53
54
56
57
58
59
60
61
62
63
64
65
66
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93

184940081
184955081
184960081
017110009
184970009
184980000
007083101
102780305
184220009
102790305
089990381
180010009
180021381
185160400
184990181
185001381
014380009
102805000
180030009
185010300
185020009
033100300
033090000
102710305
017230011
089750081
089760081
089770081
180110009
016850009
008750307
184720081
184790081
027183800
008860305
014610029
017050009
014620029
014630029
102750305
185050381
180120009
016860009
086970009
014710029
016870009

LW44 & LW52 FLEXY HYBRID

FILTER VAC MOTOR (10 PIECES)
STRENGTH PLATE (20 PIECES)

KIT 4 WATER FILTERS (10 PIECES)
SPRING JOINT

WASHER 12X0.5 (PK 20 PIECES)
GASKET DOSING CUP (20 PIECES)
DOSING CUP

SQUEEGEE SUPPORT

SCREW TCEI M6X16 (PK 20 PIECES)
HOUSING SQUEEGEE

RUBBER WHEELS D.22 (20 PIECES)
SHAFT SQUEEGEE WHEELS (20 PIECES)
WHEEL SIDE SQUEEGEE RED (20 PIECES)
TERMINAL BLOCK 2 POLES (PK 20 PIECES)
KIT SIDE HOOK (2 PIECES)

SUPPORT SQUEEGEE KIT LW44/52 RED WHEELS
STEEL SUPPORT SQUEEGEE

TUBE INLET SQUEEGEE

SCREW M4X6 TSP IX (PK 20 PIECES)
GASKET INLET SQUEEGEE (20 PIECES)
SCREW 3.9X13 TS IX (PK 20 PIECES)
SUCTION HOSE LENGTH 270 MM
RECOVERY HOSE LENGTH 160 MM
SUPPORT TANK

WAND ALUMINIUM

VALVE KIT WATER TANK

TANKS GUIDE SCREW KIT (20 PIECES)
KIT SQUEEGEE ROLLERS (5 PIECES)
BLOCK PIN (PK 20 PIECES)

BAR RELEASE JOINT

EXTRUDED WAND COVER

RUBBER POLYURETHANE SQUEEGEES (FRONT AND REAR)

JOINT KIT

USB KEY

JOINT LW46/LS50 LW44/52
BLOCK JOINT

SPRING JOINT

GUIDE SPRING

PLATE BLOCK SPRING

STRAIN RELIEF

SUPPORT JOINT (2 PIECES)
SCREW M6X20 (PK 20 PIECES)
MOUNTING CENTRAL PLATE
SCREW 3.9X32 (PK 20 PIECES)
METAL RACK

MOUNTING FRONT PLATE LW44

Page 2 of 4

Spare Parts List 27/10/2023



Postion Code

Spare Parts List: LW44 & LW52 FLEXY HYBRID

@ LINDHAUS sl

Description

93

96

98

99

100
101
102
103
104
105
106
106
106
106
106
106
106
106
106
106
106
106
106
106
107
108
109
110
111
112
113
114
114
116
116
117
118
119
120
121
122
123
124
125
126
127

016880009
180130009
184733881
102550306
183730009
182300000
184880081
185080009
016970029
016980029
184580081
184570081
184590081
184600081
184620081
184610081
184630081
184650081
184640081
184660081
184670081
184690081
184680081
184700081
027140000
185170300
027220000
180271381
185180081
185193881
182390009
102431239
102441239
185090381
185100381
027100000
088450009
027110000
185110081
027150000
185200009
102825000
102310305
185210009
102663101
033110000

LW44 & LW52 FLEXY HYBRID

MOUNTING FRONT PLATE LW52

SCREW 4.8X9.5 TG (PK 20 PIECES)

HANDLE KIT (2 PIECES)

CONTACT HOLDER

SPRING (PK 10 PIECES)

CONTACT PLATE (PK 20 PIECES)

FRONT WHEEL KIT

SPRING (PK 20 PIECES)

GEAR RING

DRUM

LW44 DISC BRUSHES BRISTLES D.0.20 SOFT BLACK 2 PIECES
LW44 DISC BRUSHES BRISTLES D.0.30 MEDIUM RED 2 PIECES
LW44 DISC BRUSHES BRISTLES D.0.40 HARD YELLOW 2 PIECES
LW44 PAD DRIVERS 2 PIECES

LW44 POLISHING PADS SOFT WHITE 2 PIECES

LW44 ABRASIVE PADS MEDIUM RED 2 PIECES

LW44 STRONG ABRASIVE PADS HARD GREEN 2 PIECES

LW52 DISC BRUSHES BRISTLES D.0.20 SOFT BLACK 2 PIECES
LW52 DISC BRUSHES BRISTLES D.0.30 MEDIUM RED STANDARD 2 PIECES
LW52 DISC BRUSHES BRISTLES D.0.40 HARD YELLOW 2 PIECES
LW52 PAD DRIVERS 2 PIECES

LW52 POLISHING PADS SOFT WHITE 2 PIECES

LW52 ABRASIVE PADS MEDIUM RED 2 PIECES

LW52 STRONG ABRASIVE PADS HARD GREEN 2 PIECES
WATER SENSOR LW44/52

GEARBOX SUPPORT KIT (2 PIECES)

LED BAR WITH 9 UV-C LAMPS

RED CLIP + SCREWS (PK 20 PIECES)

VALVE KIT (PK 10 PIECES)

CAP BOARDS COVER (PK 20 PIECES)

NUT M5 AB (PK 20 PIECES)

BASE LW44

BASE LW52

HOUSING LW44 COOLING FAN (2 PIECES)

HOUSING LW52 COOLING FAN (2 PIECES)

MAIN CIRCUIT BOARD LW44/52

SCREW 3.5X16 IX (PK 20 PIECES)

BRUSHLESS CIRCUIT BOARD V.36 DC LW44/52 DIGITAL L-ION
SWIVEL WHEEL COMPLETE (2 PIECES)

COOLING FAN (PK 2 PIECES)

WASHER 5X15 IX (PK 20 PIECES)

LOCKING JOINT

CONVEJOR VAC MOTOR

SCREW 4.8X25 (PK 20 PIECES)

COVER HEPA FILTER

HEPA FILTER H11 WASHABLE

Page 3 of 4 Spare Parts List 27/10/2023



Spare Parts List: LW44 & LW52 FLEXY HYBRID

LJ QUALITY CLEANING EQUIPMENT M

Postion Code Description
128 102633801 HANDLE WATER TANK
129 102690307 GASKET SUCTION MOTOR FRONT
130 052000081 VACUUM MOTOR RB115/45 ALS V.36/DC W.300
131 102680307 GASKET SUCTION GROUP
132 052030000 GEAR MOTOR MR77 RIGHT V.36/DC W.200
133 052040000 GEAR MOTOR MR77 LEFT V.36/DC W.200
134 102760305 TANK SUPPORT PLATE
136 102740305 JOINT BRUSH
137 185220009 WASHER 12X24 (PK 20 PIECES)
138 185230009 NUT M12 AB (PK 20 PIECES)
139 184870081 SIDE WHEELS KIT
140 185240081 COOLING FAN FILTERS (PK 20 PIECES)
142 185250081 GASKET (PK 20 PIECES)
143 102290306 BATTERY SUPPORT
144 102394604 BATTERY COVER
145 102623801 CLOSING PLATE BATTERY COVER
146 026880000 LITHIUM BATTERY 36V 20AH (INTO BOX UN)
147 102484604 FRONT COVER LW44
147 102404604 FRONT COVER LW52
148 102383805 LIFTING LEVER
149 185330081 SET VACUUM MOTOR RB115/45 ALS V.36/DC W.300
150 185260000 ELECTROVALVE 36 VDC (PK 2 PIECES)
151 185270081 GASKET (PK 20 PIECES)
152 185280000 WATER TUBE D.7X40 (PK 20 PIECES)
153 185290000 WATER TUBE D.7X340 (PK 20 PIECES)
154 185300000 WATER TUBE D.5X165 (PK 20 PIECES)
155 102300305 HOUSING VAC MOTOR
156 102720305 COVER VAC MOTOR
157 102773101 COVER CIRCUIT BOARDS
158 102670001 COVER LED UVC
159 180250009 SCREW M8X50 (PK 20 PIECES)
160 180260009 NUT M8 AB (PK 20 PIECES)

LW44 & LW52 FLEXY HYBRID

Page 4 of 4

Spare Parts List 27/10/2023



